UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-UX

ISED ID 6545A-UX

Equipment Under Test UXx

Test Report Serial Number | TR8074_01

Date of Test(s) April 20 Through May 1, 2023
Report Issue Date May 5, 2023

Test Personnel

Testing performed by

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National Voluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2023. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2023. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.

NV @‘“

TESTING

/,,\\

NVLAP LAB CODE 600241-0



% UNIFIED
" 4§ COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

1 Table of Contents

=Y 2= 20 1 1 = 1
TESE LOCOLION c.vuueeveereeereerreernsreressusesenssusesesssssesssssssesssssssssssssssssssssssssssssssssssssssssssssssnsssssasassnnes 1
2 UX BLE 2.4GHZ euueuceeeeeeeeereeeeenereressnesesessnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnnes 3

TR8074_UX_FCC_15.247 BLE_Annex Page 2 of 42

PROPRIETARY



UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

2 UXBLE 2.4GHz

Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
RF output power 2402.000 15.0 1.000000 | PASS
Minimum Emission Bandwidth 6 dB 2402.000 15.0 1.000000 | PASS
Peak Power Spectral Density 2402.000 15.0 1.000000 | PASS
Occupied Channel Bandwidth 99% 2402.000 15.0 1.000000 | PASS
Band Edge low 2402.000 15.0 1.000000 | PASS
Tx Spurious Emission 2402.000 15.0 1.000000 | PASS
Emissions in restricted frequency bands (Average) 2402.000 15.0 1.000000 | PASS
Minimum Emission Bandwidth 6 dB 2442.000 15.0 1.000000 | PASS
Occupied Channel Bandwidth 99% 2442.000 15.0 1.000000 | PASS
Tx Spurious Emission 2442.000 15.0 1.000000 | PASS
Emissions in restricted frequency bands (Average) 2442.000 15.0 1.000000 | PASS
Minimum Emission Bandwidth 6 dB 2480.000 15.0 1.000000 | PASS
Occupied Channel Bandwidth 99% 2480.000 15.0 1.000000 | PASS
Band Edge high 2480.000 15.0 1.000000 | PASS
Tx Spurious Emission 2480.000 15.0 1.000000 | PASS
Emissions in restricted frequency bands (Average) 2480.000 15.0 1.000000 | PASS
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RF output power (2402 MHz; 15.000 dBm; 1 MHZz)

Customized settings.

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2402.000000 12.3 30.0 12.3 63.052 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps

TR8074_UX_FCC_15.247 BLE_Annex

PROPRIETARY

Page 4 of 42



&,j UNIFIED
" 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Minimum Emission Bandwidth 6 dB (2402 MHz; 15.000 dBm; 1 MHz)
Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 0.673268 0.500000 2401.643564 2402.316832

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 10.9 | PASS
6 dB Bandwidth
20T
10T /\/v/'\/_\
c 1
s}
©
£
©
>
Q
-
6328KkE |
2401 2401.5 2402 2402.5 2403
Frequency in MHz
Bandwidth
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Spectrum I

&

Ref Level 0.00 dBm & RBW 100 kHz

SGL Count 100/100

Att 20 d8 SWT 18,8 ps w VBW 300 kHz Mode Auto FFT

@ 1Pk Max

-10 dBm

20 gbm

-30 dBm

|~

<50 dBm

60 dBm

=70 dBm

-80 dBm

-50 dBm

5 s\ J

CF 2.402 GHz 101 pts Sgun 2.0 MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~40
Sweeptime 18.938 us AUTO
Reference Level 0.000 dBm 0.000dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

TR8074_UX_FCC_15.247_BLE_Annex

PROPRIETARY

Page 6 of 42



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Peak Power Spectral Density (2402 MHz; 15.000 dBm; 1 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2402.000000 2401.907500 1.383 8.0 | PASS
Ports
Port | State
1 | used

PSD Connector 1

Spectrum I |%’|

Ref Level 0.00 dBm * RBW 10 kHz

Att 20d8 SWT 1.5ms w» VBW 30 kHz Mode Swesp
SGL Count 100/100

@ 1Pk Max

-10 dBm

A I,—.\ f 7 \
AV Y W A A R AVAY,
-20 oBm P - - LA
P Va g A
‘/\| !‘-'\./1
-30 dBm = 4 -
N .

-40 b = \

/
_—ﬁb dBm

«60 dBm

=70 dBm

-80 dBm

-80 dBm

CF 2.402 GHz

300 pts S|.Jan 1.5 MHz
4\ J
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Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40125 GHz 2.40125 GHz
Stop Frequency 2.40275 GHz 2.40275 GHz
Span 1.500 MHz 1.500 MHz
RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 300 ~ 300
Sweeptime 1.500 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
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Occupied Channel Bandwidth 99% (2402 MHz; 15.000 dBm; 1 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 1.020000 2401.507500 2402.527500

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2402.000000 | PASS

99 % Bandwidth

5_-
O_-
S
3
T
>
3
100M+
2401 24015 2402 2402.5 2403
Frequency in MHz
Bandwidth
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LABORATORY » Draper,
Spectrum I |%1l
Ref Level 0.00 dBm @ RBW 10 kHz
Att 20d8 SWT 189.6 uys @ VBW 30 kHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
-10 dBm
AP | |
- ~ ]f_ A A “.'\Af_\-af"‘ M N .
20 dBm s { \lq{ \ ‘/ v L \(‘{‘ .i/‘
A Wl
{N e "MA
30 dBm - - \
-40 dBm — | -
/r\j ¥\ {‘ 'l‘._\./"\
5 A,{% n J ‘l ,n!‘
N ,-\Af V\JI
60 dBm
<70 dBm
-80 dBm
-850 dBm
CF 2.402 GHz 400 pts Sgun 2.0 MHz
5 4\ J
Dare: 2&.7 "WER 3 0d:
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 us AUTO
Reference Level 0.000 dBm 0.000dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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Band Edge low (2402 MHz; 15.000 dBm; 1 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2402.000000 | PASS
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2399.925000 -48.4 31.1 -17.3 | PASS
2399.875000 -48.5 31.2 -17.3 | PASS
2399.975000 -48.6 313 -17.3 | PASS
2399.775000 -48.9 31.6 -17.3 | PASS
2399.825000 -48.9 31.6 -17.3 | PASS
2399.725000 -49.1 31.8 -17.3 | PASS
2399.675000 -49.5 32.2 -17.3 | PASS
2399.625000 -49.9 32.6 -17.3 | PASS
2399.575000 -50.4 33.1 -17.3 | PASS
2399.525000 -50.5 33.2 -17.3 | PASS
2399.475000 -51.0 33.7 -17.3 | PASS
2399.425000 -52.0 34.6 -17.3 | PASS
2399.375000 -52.5 35.2 -17.3 | PASS
2399.325000 -52.7 35.4 -17.3 | PASS
2399.275000 -52.9 35.6 -17.3 | PASS
Band Edge

Level in dBm

23102320

Limit

2340

2360

Sum Level

2380 2400 2420
Frequency in MHz

2440 2460 2483.5

X Fail
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Connectorl in dBi

Gain

0 }
23102320

2340

Connectorl

Connectorl in dB

2360

2380 2400

Attenuation

2420
Frequency in MHz

0 }
23102320

2340

2360

2380 2400

2420

Connectorl

Measurement 1

Frequency in MHz

Setting Instrument Target Value
Value

Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 113.672 us AUTO
Reference Level -10.000 dBm -30.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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Measurement 2

Setting Instrument Target Value
Value
Start Freqguency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 94.727 us AUTO
Reference Level -20.000 dBm -30.000 dBm
Attenuation 10.000dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
TR8074_UX_FCC_15.247 BLE_Annex Page 13 of 42
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Tx Spurious Emission (2402 MHz; 15.000 dBm; 1 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2402.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
15800.854972 -50.1 29.1 -21.0
2395.021008 -50.3 29.3 -21.0
19818.548555 -50.5 29.5 -21.0
25125.502019 -51.0 30.0 -21.0
24675.760200 -51.0 30.0 -21.0
19088.967382 -51.0 30.0 -21.0
25375.358585 -51.4 30.4 -21.0
19108.955907 -51.4 30.4 -21.0
15760.877922 -51.4 30.5 -21.0
24905.628241 -51.5 30.5 -21.0
25075.530705 -51.7 30.7 -21.0
19408.783787 -51.8 30.8 -21.0
23736.299511 -51.8 30.8 -21.0
17779.718976 -51.8 30.8 -21.0
24985.582342 -51.8 30.8 -21.0

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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LABORATORY
Spurious
10T
0_-
aEn -20
© -
£
5 -401
>
P 1
-
-607 M
_\/\MMAAN\/\,M\MMWV\«MJ--“ A
30M 5060 8000M 200 3004000 8001G 2G 3G 4G5G6 810G 206G
Frequency in Hz
Limit Sum Level e Threshold X Critical X Final Critical
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Gain
5_-
@ 4T
- 1
£
o 37
O -+
g
c 21
c
[e] +
o
l_-
0 +—+—+—+—++— ——— —— —
30M 5060 8a00M 200 30040BG00 8001G 2G 3G 4G5G 6 810G 206G
Frequency in Hz
Connectorl
Attenuation
107
. 1
©
£ 5T
o
e 1
|57
(0]
g
s OT
@)
30M 5060 80L00M 200 30040600 8001G 2G 3G 4G5G6 810G 20@6G
Frequencyin Hz
Connectorl

Pre Measurement 1

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -10.000 dBm -30.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
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# UNIFIED
Q{j COMPLIANCE
LABORATORY

Emissions in restricted frequency bands (Average) (2402 MHz; 15.000

dBm; 1 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2402.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result

(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
73.275000 -67.3 7.4 -59.9
73.225000 -67.7 7.8 -59.9
74.825000 -68.0 8.1 -59.9
74.875000 -68.0 8.1 -59.9
73.925000 -68.4 8.5 -59.9
73.975000 -68.7 8.8 -59.9
74.925000 -68.8 8.9 -59.9
73.325000 -69.0 9.1 -59.9
126.675000 -65.5 9.1 -56.4
126.625000 -65.8 9.4 -56.4
73.875000 -69.5 9.6 -59.9
75.025000 -69.8 9.9 -59.9
74.025000 -69.9 10.0 -59.9
74.975000 -70.0 10.1 -59.9
126.725000 -66.6 10.2 -56.4

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
0.009000 30.000000
30.000000 1000.000000

1000.000000

7000.000000

7000.000000

26000.000000

=N

=N N
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Level in dBm

Restricted Band

9k 30 100k 300 M 3M 10M 30 100M 300 1G 3G 10G 26G
Frequency in Hz
Limit -~ Threshold X Critical Sum Level X Final Critical
Gain
5_-
@ 4T
© 41
£
o 37
s 1
3
c 27
c
[e] +
O
1_-
0 t t t t t t t t t t t t |
9k 30 100k 300 M 3M 10M 30 100M 300 1G 3G 10G 26G
Frequency in Hz
Connectorl
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Attenuation
107
1
o
£ 57
o
e 1
3
o
5 of
@)
9k 30 100k 300 1M 3M 10M 30 100M 300 1G 3G 10G 26G

Connectorl

Pre Measurement 1

Frequency in Hz

Setting Instrument Target Value
Value

RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 12000 ~ 12000
Sweeptime 12.000 ms AUTO
Reference Level -10.000 dBm -30.000 dBm
Attenuation 20.000 dB AUTO
Detector Average Average
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Pre Measurement 2

Setting Instrument Target Value
Value

RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 5998 ~ 5998
Sweeptime 1.327 ms AUTO
Reference Level -20.000 dBm -30.000 dBm
Attenuation 10.000dB AUTO
Detector MaxPeak MaxPeak
SweepCount 30 30
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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Minimum Emission Bandwidth 6 dB (2442 MHz; 15.000 dBm; 1 MHz)
Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2442.000000 0.693070 0.500000 2441.663366 2442.356436

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2442.000000 10.3 | PASS
6 dB Bandwidth

20T

10T /_\/\/-/\/_/\
c 1
s}
©
£
©
>
Q
-

6800k |
2441 24415 2442 24425 2443
Frequency in MHz
Bandwidth
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Spectrum l ‘u%ll

Ref Level 0.00 dBm & RBW 100 kHz
Att 20 d8 SWT 18.8 ps = VBW 300 kHz Mode Auto FFT
SGL Count 100/100

@ 1Pk Max

-10 dBm —_—

-20 dBm //

-30 dBm oL =

<50 dBm

60 dBm

=70 dBm

-80 dBm

-50 dbm

CF 2.442 GHz 101 pts Sgun 2.0 MHz
E J t
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Occupied Channel Bandwidth 99% (2442 MHz; 15.000 dBm; 1 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2442.000000 1.020000 2441.507500 2442.527500

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2442.000000 | PASS

99 % Bandwidth

5_-
0_-
S
%
T
>
3
100M+
2441 24415 2442 24425 2443
Frequency in MHz
Bandwidth
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Spectrum l ‘u%l’

Ref Level 0.00 dBm & RBW 10 kHz

Att 20d8 SWT 189.6 us @ VBW 30 kHz Mode Auto FFT
SGL Count 100/100
1Pk Max

-10 dBm

ANV Trvinanin .

-20 gBm

-30 dBm P

e "\J\'\
-40 dBm -

W
I /\fl AMA
| By TV V\lf

400 pts Span 2.0 MHz
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Tx Spurious Emission (2442 MHz; 15.000 dBm; 1 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2442.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
17839.684552 -50.6 29.3 -21.3
17809.701764 -50.8 29.6 -21.3
15810.849235 -51.0 29.8 -21.3
19828.542818 -51.1 29.8 -21.3
15371.101679 -51.2 29.9 -21.3
24425.903634 -51.2 29.9 -21.3
25415.335635 -51.3 30.0 -21.3
25165.479069 -51.4 30.1 -21.3
25515.278262 -51.4 30.1 -21.3
24495.863472 -51.5 30.2 -21.3
16380.522206 -51.6 30.3 -21.3
19478.743625 -51.6 30.3 -21.3
19428.772312 -51.7 30.4 -21.3
16740.315661 -51.7 30.4 -21.3
19808.554292 -51.7 30.4 -21.3

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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LABORATORY
Spurious
10T
0_-
nEn -20
© +
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5 -401
>
P 1
-
-GO-W
30M 5060 8000M 200 30040®00 8001G 2G 3G 4G5G6 810G 20@6G
Frequency in Hz
Limit Sum Level e Threshold X Critical X Final Critical
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Connectorl in dBi

o+—+——+—+++— —

Gain

30M 5060 8a00M

Connectorl

10T

Connectorl in dB

200 30040®G00 8001G

Frequency in Hz

Attenuation

20&x6G

30M 5060 80100M

Connectorl

30040000 8001G
Frequencyin Hz

20&x6G
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427 West 12800 South, Draper, UT 84020

# UNIFIED
Q{j COMPLIANCE
LABORATORY

Emissions in restricted frequency bands (Average) (2442 MHz; 15.000

dBm; 1 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2442.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result

(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
74.075000 -67.6 7.7 -59.9
74.025000 -67.6 7.7 -59.9
74.475000 -68.1 8.2 -59.9
74.425000 -68.3 8.4 -59.9
74.875000 -68.3 8.4 -59.9
74.925000 -68.7 8.8 -59.9
119.175000 -65.3 8.9 -56.4
74.825000 -68.9 9.0 -59.9
255.975000 -63.0 9.1 -53.9
119.125000 -65.5 9.1 -56.4
255.925000 -63.4 9.5 -53.9
118.825000 -66.1 9.7 -56.4
118.775000 -66.1 9.7 -56.4
74.125000 -69.8 9.9 -59.9
75.025000 -69.8 9.9 -59.9

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
0.009000 30.000000
30.000000 1000.000000

1000.000000

7000.000000

7000.000000

26000.000000

=N

=N N
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# UNIFIED
% COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Level in dBm

Restricted Band

9k 30 100k 300 M 3M 10M 30 100M 300 1G 3G 10G 26G
Frequency in Hz
Limit -~ Threshold X Critical Sum Level X Final Critical
Gain
5_-
@ 4T
© 41
£
o 37
s 1
3
c 27
c
[e] +
O
1_-
0 t t t t t t t t t t t t |
9k 30 100k 300 M 3M 10M 30 100M 300 1G 3G 10G 26G
Frequency in Hz
Connectorl
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% UNIFIED
" 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Attenuation

10T

Connectorl in dB

9k 30 100k 300 M 3M 0M 30 100M 300 1G 3G 10G 26G
Frequency in Hz

Connectorl
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&,j UNIFIED
" 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Minimum Emission Bandwidth 6 dB (2480 MHz; 15.000 dBm; 1 MHZz)
Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 0.732674 0.500000 2479.643564 2480.376238

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 9.5 | PASS
6 dB Bandwidth

20T

10T
: T AN
o 1S
©
£
©
>
Q
-

TR67AKE |
2479 2479.5 2480 2480.5 2481
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum l ‘u%ll

Ref Level 0.00 dBm & RBW 100 kHz

Att 20 d8 SWT 18.8 ps = VBW 300 kHz Mode Auto FFT
SGL Count 100/100

@ 1Pk Max

-10 dBm - \

-20 gBm

-30 dBm N

40 dBm =

<50 dBm

60 dBm

=70 dBm

-80 dBm

-50 dbm

CF 2.48 GHz

101 pts Sgun 2.0 MHz
J

TR8074_UX_FCC_15.247_BLE_Annex
PROPRIETARY
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% UNIFIED
" 4§ COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (2480 MHz; 15.000 dBm; 1 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 1.025000 2479.507500 2480.532500

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2480.000000 | PASS

99 % Bandwidth

5_-
0_-
g -10T
3
T
>
3
105M+
2479 24795 2480 2480.5 2481
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum l ‘u%l’
Ref Level 0.00 dBm @ RBW 10 kHz
Att 20d8 SWT 189.6 us @ VBW 30 kHz Mode Auto FFT
SGL Count 100/100
1Pk Max
-10 dBm
4
.20 dBm W{lvﬂf \1 Jr l\‘f.f\,\/" AN A vljivn.‘,\/
NV "W
-30 dBm LT

1
-40 dBm

N
l'déa"‘gwl\[ '\VA A \A [ \M g |
v W

60 dBm

=70 dBm

-80 dBm

-30 gBm

CF 2.48 GHz 400 pts Span 2.0 MHz

J ] m '

Date: 26.APR.2023 23:16:20
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ED

# UNIFI
% COMPLIANCE
LABO

RATORY

427 West 12800 South, Draper, UT 84020

Band Edge high (2480 MHz; 15.000 dBm; 1 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2480.000000 | PASS
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) | (dB) | (dBm)
2483.525000 -53.5 35.1 -18.4 | PASS
2483.575000 -54.3 35.9 -18.4 | PASS
2483.625000 -55.8 37.4 -18.4 | PASS
2483.925000 -56.3 37.9 -18.4 | PASS
2483.775000 -56.5 38.1 -18.4 | PASS
2483.975000 -56.5 38.1 -18.4 | PASS
2483.725000 -56.5 38.1 -18.4 | PASS
2483.875000 -56.7 38.3 -18.4 | PASS
2483.675000 -57.1 38.7 -18.4 | PASS
2483.825000 -57.3 38.9 -18.4 | PASS
2484.725000 -57.4 39.0 -18.4 | PASS
2484.675000 -57.7 39.3 -18.4 | PASS
2484.775000 -58.0 39.6 -18.4 | PASS
2484.375000 -58.0 39.6 -18.4 | PASS
2484.425000 -58.0 39.6 -18.4 | PASS
Band Edge
151

Level in dBm

2400 2420 2440 2460 2480 2500
Frequency in MHz
Limit Sum Level X Fail
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&,j UNIFIED
" 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Gain

Connectorl in dBi

2400 2420 2440 2460 2480 2500
Frequency in MHz

Connectorl

Attenuation

Connectorl in dB

2400 2420 2440 2460 2480 2500
Frequency in MHz

Connectorl
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# UNIFIED
Q{j COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Tx Spurious Emission (2480 MHz; 15.000 dBm; 1 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2480.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin Limit

(MHz) (dBm) (dB) (dBm)
17769.724713 -49.9 29.0 -20.9
25015.565130 -50.6 29.8 -20.9
17849.678814 -50.9 30.1 -20.9
25055.542180 -51.0 30.1 -20.9
19428.772312 -51.2 30.4 -20.9
15830.837760 -51.2 30.4 -20.9
16360.533680 -51.4 30.5 -20.9
24705.742988 -51.5 30.6 -20.9
15720.900871 -51.5 30.6 -20.9
25185.467595 -51.5 30.7 -20.9
25385.352847 -51.6 30.7 -20.9
24995.576604 -51.6 30.7 -20.9
15870.814811 -51.6 30.7 -20.9
24795.691351 -51.6 30.7 -20.9
19098.961645 -51.7 30.9 -20.9

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1

TR8074_UX_FCC_15.247 BLE_Annex
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* UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
Spurious
10T
0_-
QE:‘ -20
© -
=
5 -401
>
(]
-
-GO-WJJ\HWAJWJW M
30M 5060 8Q.00M 200 3004000 8001G 2G 3G 4G5G6 810G 206G
Frequency in Hz
Limit Sum Level Threshold X Critical X Final Critical
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# UNIFIED
Q{j COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Connectorl in dBi

o+—+——+—+++— —

Gain

30M 5060 8a00M

Connectorl

10T

Connectorl in dB

200 30040®G00 8001G

Frequency in Hz

Attenuation

20&x6G

30M 5060 80100M

Connectorl

30040000 8001G
Frequencyin Hz

20&x6G

TR8074_UX_FCC_15.247 BLE_Annex
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427 West 12800 South, Draper, UT 84020

# UNIFIED
Q{j COMPLIANCE
LABORATORY

Emissions in restricted frequency bands (Average) (2480 MHz; 15.000

dBm; 1 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2480.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
73.325000 -66.5 6.6 -59.9
73.375000 -66.5 6.6 -59.9
73.225000 -67.1 7.2 -59.9
73.275000 -67.2 7.3 -59.9
2483.750000 -49.6 8.4 -41.2
2485.750000 -49.7 8.5 -41.2
2484.750000 -49.9 8.7 -41.2
74.525000 -68.6 8.7 -59.9
74.425000 -68.7 8.8 -59.9
74.225000 -68.8 8.9 -59.9
74.275000 -68.8 8.9 -59.9
73.425000 -68.8 8.9 -59.9
73.975000 -68.9 9.0 -59.9
74.575000 -68.9 9.0 -59.9
73.925000 -69.0 9.1 -59.9

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
0.009000 30.000000
30.000000 1000.000000

1000.000000

7000.000000

7000.000000

26000.000000

=N

=N N
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# UNIFIED
% COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Level in dBm

Restricted Band

9k 30 100k 300 M 3M 10M 30 100M 300 1G 3G 10G 26G
Frequency in Hz
Limit -~ Threshold X Critical Sum Level X Final Critical
Gain
5_-
@ 4T
© 41
£
o 37
s 1
3
c 27
c
[e] +
O
1_-
0 t t t t t t t t t t t t |
9k 30 100k 300 M 3M 10M 30 100M 300 1G 3G 10G 26G
Frequency in Hz
Connectorl
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% UNIFIED
" 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Attenuation

10T

Connectorl in dB

9k 30 100k 300 M 3M 0M 30 100M 300 1G 3G 10G 26G
Frequency in Hz

Connectorl
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

-- End of Report —
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